
9

5

DÉTAIL F
ECHELLE 1 : 4

6

1

7

8

3

5

ECHELLE 1 : 4

6

DÉTAIL E

1

7

RIGHT SIDE

5

6

4

3

2 7

9

9

1

LEFT SIDE

ITEM NO. PART NUMBER DESCRIPTION QTY

1 CTF1310-G00 CAB PANEL LEFT SIDE 1

2 CTF1310-D00 CAB PANEL RIGHT SIDE 1

3 CTF1510-G00 SLEEPER PANEL LEFT SIDE 1

4 CTF1510-D00 SLEEPER PANEL RIGHT SIDE 1

5 B-W14SS FLAT WASHER 1/4" 16

6 B-LW14SS LOCK WASHER 1/4" SS 16

7 B-HN14SS HEX NUT 1/4" 20NC SS 16

8 B-HB14X34S HEXBOLT 1/4" 20NC 3/4" SS 4

9 B-HB14X1SS HEX BOLT 1/4"-20NCX1" 12

REMOVE FACTORY SKIRT

INSTALL THE UNDER CAB PANEL FIRST

DO NOT TIGHTEN FIRMLY 

INSTALL THE UNDER SLEEPER SECOND

FINALLY, INSTALL DE EXTENTION 

TIGHT ALL SCREW FIRMLY

REMOVE FACTORY SKIRT

INSTALL THE UNDER CAB PANEL FIRST

DO NOT TIGHTEN FIRMLY 

INSTALL THE UNDER SLEEPER SECOND

FINALLY, INSTALL DE EXTENTION 

TIGHT ALL SCREW FIRMLY
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